Iz7=2 RTIR NITRO MINI-TRUGGY




a:
3

i

K
'I
1

Required

Battery pack

Throttle servo
Stick type

8 AA Size batteries

for transmitter 4 Al Size baltaries

for receiver

Steering servo

Hyper Engine SERIES Required for engine starting

Starter box

Glow plug

Plug hearter

| Tools recommended |

Long nose pliers

Hex wrench with

2.5mm
= QEE ' U D Modeling knife

¥

Curved scissor

-~

5
3
1 1
b

1.5mm ‘ T Iy D Instant cement Thread look

@ Screwdriver ( small ) 7
{
<
L

=3
6 Screwdriver

— ﬂ !

Instant cement Rubber cement

Gear DIff
Silicone Ol

Included items

Hex wrench with Fuel bottle Wrench
1.56mm [
2mm
25mm |
3mm




//'—:?:\
7, 7)) 224066
([ {f 1]']|  10x15mm
WA\ /) Ballbearing
\ A 'y
Q~\\?:_::;/
11203
I 2x11.8mm x2
Shaft
11203
|| L1 4x26.9mm x2
Shaft
(TR 11203
( ,( ) | 6x8mm x2
\\:// O-ring
/ T 0N
v N
[/ R
f— | 11204
I(JI ,.'lf"’lal Seal x1
\ N o,
\ S~ - - /
// =S
/N 11203
([ Y ) 6x12mm x2
Vos A Washer
o T /
o
31210
2.6x10mm x4
F/H screw

7 N\ 224066
([ (f 1) 1BU’|‘|1b5"""f'
Q & y/,; all bearing
=
11203
| 2x11.8mm x2
1 s
11203
[ [— 4x26.9mm x2
Shaft
. 11203
|'/|/ Ny 6x8mm x2
\‘~—// O-ring
- _—_E'_ -\\\
A
\ | 11204
(O] (0] Sealx1

11203
Bx12mm x2
Washer

31210
M2.6x10mm x4
F/H screw

*Put silicon oil (hard)

LA

*Put silicon oil (hard)
included in the package
M

included in the package

-

11203
Small bevel gear

11203
Large bevel gear

\

11204
224066
10x15mm
-~
-~ P
11201
Crown gear
a
224066
10x15 mm
P
11238 (‘“ 2
11203

Small bevel gear

" )
&

11204 -
Diff case

Ee) \Ja#

11203 -
Large bevel gear

224066
10)51 5mm

-




Assembly of Front/Rear.Gear boxé

38404
m 4x4mm x2 Eb =]
Setscrew 7N
I 11205
Steel joint cup x2

‘ 11202
Drive pinion gear x1

/
// \\ 224065

Q) &,
\ all bearing
\5 f//

N
224065
5x11 mm

11207

11207 ——— Gear box

Gear box

F'lllow ball x4 11214

Lx1,RX1

33308
[]]m 3xBmm x4
Screw

- 22012
L j‘[t- 5.8mm x2
- Ball

L L e L L )]
i
S R R N N N SN S S S R R

' N\
o 4 1
- 1
4xBmm :
/ [
/ 1
7/ [
é [
1
1
1
1
l
11216 .
CWVA Shaft x2 i
1
1
[ AN
1
L 4x8mm x2
AR Set screw

/
11212
Front lowar arm
LX1,RX1

_sunll:




224066
10x15mm
ball bearing

11217
2x10.8mm x4
Shaft

84075
6x13mm
ball bearing

R

33335
3x35mm x2
Screw

Q%

11228
3x51mm x4
Shaft

11229

Plastic shaft gasket x10

11229
Imm x2

11209
Front lower holder x1

OO

11210

F/R Alum suspension plate x2

| IS

33312
3x12mm x2
Screw

11229
Imm x2

224066
10x15 mm

- - -

11217

)

Wheel hex hub

11210




Assembly of Front'Shock:Stay;

11208
Front shock stay

33315

(oo 3x15mm x2

Screw

33315

U_ 3x15mm x1
Screw

qf'

\
11230
Front body post

11218x4
@ 5.8mm

Steel ball

~ 11218
i} Pivot ball collar x2

33315
(o 315mm x2

Screw

11218
Ball end x2




Assembly of Front Stabilizer:IStep2

38303
m 3x3mm x2

Set screw

38405
EIE] 4x5mm x2

Set screw

36208

(] 2.6x8mm x2

Screw
pr

11219

Bumper set

Assembly of Front upper.arms

' - ®
11228

3x35mm x2

Shaft / e
_” 11229

Plastic shaft gasket
L)
>

-

11211

11229
Plastic washer 2mm &?H;(p.lper ary ;
AN
11228
d2mm

-

= 22012 /
(oo Ball x2 /
11278\/
=, 39008 A
F:—r/" M3 Nut x2 \\
o 11278 \
II" 4 _‘) \ 5x8mm \
\~/ Bushing :
Wi 11233
Uy : 11233
fiAf Servo saver spring x1 Stoel shaft
I 'I.!;".JJJ_ _— =

Alu.Servo saver x1

. I

11233
Alu.nut x1 @ gs -

i
é 11278
&y
11233
/

22012

™
o
e
12233

Steel shaft




Assembly of Steering Rod

38303
[ 3x3mm X2
Set screw

11233
@ Stopper X2

11233

Assembly of Fron

33308
3xBmm x4
Screw

Assembly of Steering/Rod B

11236
Turnbuckle rod end X6

| 43
11223 - .. 4
Turnbuckle rod for steering x1 | :




(L
33312

3x12mm x1
F/H screw

|

31310
3x10mm x6
F/H screw

11258
Front brace set

11226
Rear joint cup

224066
1{.0x15 mm

11217
2x10.8mm x4
Shaft

O) B
\&;/// Ball bearing
7, 84075 -
@ gglab";?ring
38408

4xBmm x2
Set screw

{m
@ 39008
~ M3Nut

Ei ] 11227

1)
11259 Shaft 3x35mm x2 Reardog bone

Assembly of Front Bumper;

i

11218

Front bumper

gy

@[}na@@

-
i |




Assembly of Rear SuspensionfarmskiStep2

00 D

Alu. lower arms holder X1 '

(mmm— 33,2
3x12mm x2

Screw

11228
3x51mm x4
Shaft

D 11229
ey Plastic washer 3mmm

/ 11224
11228 Rx1,Lx1
Rear lower arm

= 11229
Plastic shaft gasket

Assembly of Rear Suspensionfarm

e @

Plastic shaft gasket

33335

(e 335mm x2
Screw

=i —

7

- N
o O o )
e !
S, |

11221
Rear lower arms holder-alum x1

A 87031
k" = Steel shock ball x2

||:|]~ gi?;iim x2

33310

ﬂ_ 3x10mm x1

Screw




Assembly of Rear Shock:Stay.

33312
ﬂ_ 3x12mm x1

Screw

39008
M3 Nut x2

R0

x2 /X

11222
Ball end

11235

Ix36.5mm
Turnbuckle rod for
Rear upper Arm x2

: 11222
11235 \ ahl222 |||||' |||||I
> 3 \I| 1l

| |
@ Ztoal ball x2




Assembly of Rear Stabilizer:iStepi!

11218 N
(J 5.8mm Steel ball x4 @ ’
(_ 11218
- Pivot ball collar x2

33315

[]_ 3x15mm x2

38303
m 3x3mm x2
Set screw

38405
[m 4x5mm x2
Set screw

.\\
11218
Stabilizer

31315 |
3x15mm x4
L/ F/H screw

31312
M 3xizmm <2
/ F/H screw

' 11231
K&\f’i ] Washer x6

s




Assembly of Rear Brace Holdelr

33315
3x15mm x2
Screw

Assembly of Rear Brace

38303 i f @
Ix3mm x k.
m

Set screw

11232
Stopper x1
39019
GS\ G-clip x1
o/
11258
Rear brace set
i C 1]
11232
Shaft x1

19




Assembly of Rear BumperontolChassis}

31312
3x12mm x4
F/H screw

|

Assembly of Cen

35312
3x12 mmx4
Hex head screw

|/ O C)-\|
\/‘K/ -

11277
Brake pad
O \
—_ O
W OI 11240

| Brake disc x2

(o L
{“f”/ O //
LI

Q-

Assembly of Cen

11241
Brake rod x2

11241
Brake cam x1

[ H

33308
3x8mm x4
Screw

11241
Brake cam x1

11242

38303
3x3mm x2
Set screw

11261
Standard chassis

11219
Rear bumper

11239x2
Center diff mount
e

11239
Center diff mount




_ 31310
3x10mm x2
F/H screw

11260
80mm x1
~—,_ Center Drive shaft

31310

DMW 3x10mm x4

F/H screw
Center Drive Shaft
80mm

11260”
Center Drive Shaft

11260
50mm x1
Center Drive shaft

—x
=il S o

S

Assembly of Engine'mount

32310
s 3x10mMm 1
“ Cap screw

e SW3NI
NS Spring Washer x4

BRI 224044
O ,'“:—." ,":—__,'I Clutch nut

11254
Engine mount

~ i , % )
'} 88061 )\
| ||} Fiywheel 0 1 "

11254
Engine mount

224044
!

14



Assembly of Clutch : Stepi B

84052
Clutch shoe x3

() 84053
At Clutch spring x3

Assembly of Clutch': Step2
“ (I 32308 .

- Cap sorew @
N

84187-w

{ l/_“\ \

\ \J/ 3.1x6mm x1
S Washer

7N 84187-w

| |

5x8mm x5

'\<_’5/ Washer
) 84077
© Er-
//,1::::;
//;ﬂ%\.\

ﬁ’ .,SI’(W% | S verrar
'\\5&:/45 ,.

fmf‘/a

e

Assembly of Engne NG IESSIS

31308

Dmm  Semmse L | emingaisguadpbai
& ere |sa Gfﬂrg'.qr-f.. ing
Fitisotmw - | mark on the paper after sliding out.
31306 " "-=f "
3x6mm x2 ¥ [~
/ F/H screw - =
| - -
b »
o 11254
@f_:j@ M3 Alu.washer x4




Assembly of Fuel Tank

333107
[]kmﬂlm 3x10mm x2
TP screw 11245
Fuel tank set

ﬂm gg?;s-.m x1

Screw

[:u!] M Hju_] B2

: 31310
3x10mm x2
F/H screw

|

11257
Silicone tube x2

PR 22148
cm > S.Manifold spring x3




Assembly of Manifold'and Muffler

38404
[Hm 4x4mm x3
Setscrew

31408
4x8mm x1
Setscrew

11257
Manifold spring

87078
Fuel tube




Assembly of Throttle Linkagelintollfever

m 38303
3X3mm x4
Setscrew

@ 11250
Stopper x4

Tf— 39008
{ —j M3 Nut x1

|/] 11250
| | Throttle spring x1

22012
Ball end x4

33308
3x8Bmm x2
Screw

31320

(T i zaomm x

11250
Throttle ball end
g

11250
Throttle rod x3

Equipmentl

22012
Ball end x4

33308
3x8Bmm x2
Screw

L

Y

49

Assembly of Radio Tray

33308T
3xBmm x8
TP screw

5

33210
2x10mm x2
Screw

333107
3x10mm x1

v
TP screw
g

t%\m

—— 11249

Collar\ 7

//v

o~

11249
Servo horn

\\
11249

Servo horn

Servo mount |

11249
Servo mount

18




Assembly of Receiver box

@

(G
33305
3x5mm x3 | =
F/H screw | '

(Josen

)

333107

3x10mm x3

TP screw 11246 =
Recei\fr box

\.

Assely of Receiver box

N

B\ i
11246 Q \ J
)

88081

b
L

88081 x1

=mmm THROTTLE SERVO

wmmm STEERING SERVO
=mmm  ON/OFF SWITCH




Assembly of Radio Tiray and'Receivenr

31308

D- 3xBmm x7
F/H screw

11253

11252
333107 Air filter
3x10mm x1

TP screw

33310T
3x10mm x1
TP screw

[

Air filter foam cover

X emie Chassis

11253
Air filter foam

11251
Rubber tube

7

-/

f @
11252
Air filter




FN
\©)
N
(@) o
AN
©{
~
\J

)

11236
Ball end x2

W - |

11248
4%20mm x1
Servo Rod

11267
2.6x6.5x0.6mm x4
washer

11267
Shock collar x4

22028
O-ring x8

22028
G-clip x4

39019
C-clip x6

11267
2.6x6.5x0.6mm x4
washer

11267
Shock collar x4

22028
O-ring x8

22028
G-clip x4

39019
C-clip x8

ssembly of Steering S

\ W

L L] —
e

e

11262

11262

Front shock shaft
N

Rear shock shaft

ervio/Rod )

Assembly of Front ShocksEiStep il

11267
Shock piston  —__

J
L Y P P P P R R PR L R R L R L R R R L L

11264
Front shock body 5

-~

Fitinto grocve. r
—

HU[IUED\%

11265

Rear shock body

Ho10=>

r\_'"'"l
el

21




11263

L O-ring

Shock Bladder x4

11267
Shock ball head x4

11264
Shock pro cap x4

11266

| Alushock adjust-

able ring x4

11268
Shock spring x2

RFRONT

\ slowly to remove

FOR FRONT

FOR REAR




Assembly of the Front Shock{Ab

§7031
Steel shock ball x2

33315

ﬂ'— Ix15mm x2
Screw

32312

Um 3x12mm x2

Cap screw

33315

U_ 3x15mm x2

Screw

Assembly of WheelsiandfTires

11276

Inner foam
ey

23



| oy

84135
Nylon nut 4mm

84135
Nylon nut4mm

32315
3x15mm x2
Cap screw

11271
Wing washer x2

Assembly of the Wing 1




@

Assembly of the Body ShelllMounting;




:HAII
W
| rf!

4 W

I= I72/577

L 1}

ik

h: F Re;r width_:__ “Wh-eema-se::. Heigt: eigt:
Engine Diff.Oil Clutch bell

Type: Front:Grease 13T [ 14T other:
Gasket: Center:Grease Spur gear

Plug: Rear:Grease 42T other:
Fuel:

Steering Rod:

Front Arms: Aﬁw :

3.2mm 2
Front Suspension: | Deg] [ || Front Shock:
'y
Qil:#30
E
E
&
£
g
3
| v
Rear Front Upper Arms: Steering Servo Rod:
5 11.00mm
- 5 T
> 0
g O
ﬁu °lig| e O
(O
L_T fl® © £©
Rear Shock:
Li‘ A
IEL
E| oil:#30
3
— = :: ___._-_._-_:--:: I..:L: ¥ :..\-}*- = « | - — I \kx-.__ %
Ride Height Rebound Stop : 9
— g8 | 2
YT S RNV R Ao BN A R = wﬂJ g"




ﬂ

= I72/77I

8
2
H

e
"l

i |

!
|

Lo
)

Length: _ Frontwidth:

)

Re;r width:

Wh-eelbase: o

'Engine

Type:
Gasket:

Diff.Oil
Front:Grease

Center:Grease

Clutch bell
13T (14Tl | other:
Spur gear

Plug: Rear:Grease

42T | other:

Fuel:

Front Arms: ‘W// :

Steering Rod:

SR At L RNCERT L e e Tt e e

» N A ) 7
1 e Lot andi Tl ol A L EE R ) e e

=

Rear Front Upper Arms:

- b ":;- :
= T

Oil:#

Wing Psition:

R

LI
e e
ide Height Rebound Stop
Y

=

A




1= 20170 1 /1 2 H ’ — ;

11201 121 7 11221 1 123 1 11241 _171251 125 7

@ 1PC —r — L -\
(= . T /J % PCS :/
@ _.- Ip.c:- - )’..,-‘_ ._’_.-" fd J":‘ h\\ ~3 [ . '. )

{ dee | = | | ]
© i L L= ¢ {
1PC BPCS 1PC 1PC Las

11202 @ 11212 11222 11232 11242 | 11252

11203 | 11213 11223 = 11233 11243 1

1111111111

17 wawmM zPcs

-7 | e . ECR -
a=r,‘s | e e
11214 11224 11234 11244 |
=<0 O AT | p! — =
. b v %%;fﬂi S = By [ e
o 1PC PCS \...) ;,,.fwrs = »ﬂ‘q }* : 1PC PC bt we - % i
11205 11215 11225 11235 11245
| — ' & A 14T
11206 11216 | 11226 11236 11246 11256
| e I
________________ | 1 = "

| : = X
\ { |4 Pc el i
T | 1 1PC

11207 11217 11227 11237 1 1247 |

ﬁ T

l..—:_—. (@
| (@) | 7] )
U5=a I

1 1208 11218 11228 7 1238 11248 11258

|"Jf )\—/ L.J J

\ ) ] B - ' A————
VJ°“J] cr:a — (A |
\D J lg j e

11209 %1219 11229 11239 11249
11210 11220 11230 11240 11250 11259
— = Shaft
©% 50 = i - w; -z | i
T A4 ! = 3x35mm 2PCS




88061 OPTIONAL
- 7 128 7

4PCS

112617 1 127 1 22028 84075 88081 11282
© 0 C 7

11262 11272 22111 84077 11283
\kq _ 6:__/’ 4PCS

11263 11273 22148 84112 184

clabudy_,f

3PCS

11264 11274 224044 84133 224064

ancs. & N ‘ |
\ N/ 3PCS
— 3 5xB8mm Bearing
P arCs

11265 11275

224065 84135 88087

Sx1IMM 6PCS . 2PCS

11266 11276 224066‘ s4187w | | |

Oring

r_*"fs il | @ 3x6MM 6PCS  5xBMM BPCS
11267 | 11277 224210 gzo1s | 0 |
2 § . o

PC
© 4pCS
IMM 16PCS
280\ 4PCS

©11268 | 11278 84052 87031 | | |

" M2.6x10 Max8 M2x10 M3x10 M3x35
B M3x6 M3x8 M3x10 | M3xs  M3x12

4PCS

| _M3x12 M3x15 M30 |_ _ M3 M35 _ _ |
M3x8 M3x10 M3x12 | —
i M A3x10
Max15 I [y M3x8 M3x

2PCS

il M3x3 Mdxd Mdx5 MaxB




STANDARD PARTS

MINI ST CROWN GEAR

MINI ST STEERING SERVO TURNBUCKLE

84135

NYLON NUT

11249 MINI ST SERVO MOUNT & SERVO HORN SET

84187-W WASHER 3 X 16mm, 5 X 8mm

MINI ST DRIVE PINION GEAR

MINI ST BEVEL GEAR

11250 MINI ST THROTTLE LINKAGE SET

11251 MINI ST AIR FILTER TUBE

87018
87031

SHOCK BOOTS & SPACERS

STEEL SHOCK BALL

MINI ST DIFF CASE W/GASKET

11252 MINI ST AIR FILTER SET

87078

FUEL TUBE

MINI ST STEEL JOINT CUP

MINI ST F/R DIFF QUTPUTS

11253 MINI ST AIR FILTER FOAM

11254  MINI ST ENGINE MOUNT

88061
88081

FLYWHEEL

ANTENNA PIPE & STRIPE

MINI ST GEARBOX CASE

11255 MINI ST CLUTCH BELL 14T

MINI ST FRONT SHOCK MOUNT

11256 MINI ST INLINE PIPE/ MANIFOLD SET

MINI ST ALUM. FRONT SUSPENSION BRACE

11257 MINI ST MANIFOLD

MINI ST ALUM. FRONT KICK UP PLATE/REAR ANT

MINI ST FRONT UPPER ARMS

11258 MINI ST FR/RR CHASSIS BRACE SET

11259  MINI ST 3X35MM REAR ARM SHAFT

31210
31306

Screw Set 2.6x10mm

Hex socket head screws 3x6mm

MINI ST FRONT LOWER ARMS

11260 MINI ST PROPSHAFTS

31308

Hex socket head screws 3x8mm

MINI ST FRONT TOP PLATE

11261 MINI ST CHASSIS

31310

Hex socket head screws 3x10mm

MINI ST FRONT STEERING KNUCKLES

11262 MINI ST FR/RR SHOCK SHAFTS

31312

Hex socket head screws 3x12mm

MINI ST PILLOW BALL

11263 MINI ST SHOCK BLADDER

31315

Hex socket head screws 3x15mm

MINI ST FRONT CVA SET

MINI ST WHEEL HEX HUB

11264 MINI ST THREADED FRONT SHOCK BODY

11265 MINI ST THREADED REAR SHOCK BODY

31320

31408

Hex socket head screws 3x20mm

Hex socket head screws 4x8mm

MINI ST F/R ANTI ROLL BAR SET

11266 MINI ST THREADED SHOCK COLLAR

32308

Hex socket head cap screws 3x8mm

MINI ST F/R BUMPER SET

MINI ST REAR SHOCK TOWER

11267 MINI ST SHOCK ABSORBER PLASTIC PARTS

11268 MINI ST FR/RR SHOCK SPRING SET

32310
32312

Hex socket head cap screws 3x10mm

Hex socket head cap screws 3x12mm

MINI ST ALUM. REAR SUSPENSION BRACE

11269 MINI ST FRONT SHOCK ABSORBER SET

32315

Hex socket head cap screws 3x15mm

MINI ST REAR UPPER ARMS

MINI ST TURNBUCKLE ROD FOR STEERING

11270 MINI ST REAR SHOCK ABSORBER SET

11271 MINI ST REAR WING

33210
33305

Hex socket button head screws 2x10mm

Hex socket button head screws 3x 5mm

MINI ST REAL LOWER ARM

11272 R MINI ST PRINTED BODY-ORANGE

33308

Hex socket button head screws 3x 8mm

MINI ST REAR HUB CARRIER

11272 B MINI ST PRINTED BODY-BROWN

33308T

Hex socket button head TP screws 3x Bmm

MINI ST REAR AXLES

11273 MINI ST BODY CLIPS

33310

Hex socket button head screws 3x10mm

MINI ST REAR DOGBONES

11274 B MINI ST 6-SPOKE WHEEL SET-BLACK

333107

Hex socket button head TP screws 3x10mm

MINI ST HINGE PIN SET

MINI ST HINGE PIN BUSHINGS

11274 W MINI ST 6-SPOKE WHEEL SET-WHITE

11275 MINI ST BLOCK TREAD TYRE SET

33312
33315

Hex socket button head screws 3x12mm

Hex socket button head screws 3x15mm

MINI ST FRONT BODY POST

MINI ST WING MOUNT

11276 MINI ST FOAM INSERTS

BRAKE PAD

33335
35312

Hex socket button head screws 3x35mm

Pan head screws 3X12mm

MINI ST WING MOUNT POST

MINI ST 5X8MM BUSHING

36208

Bind head screws 2.6xBmm

MINI ST SERVO SAVER SET

MINI ST SERVO SAVER ARM

MINI ST SCREW SET

FLANGE BALL SET

38303
38404

Set screws 3x3mm

Set screws 4x4mm

MINI ST TURNBUCKLE FOR REAR UPPER ARM

SHOCK REPAIR SET

38405

Set screws 4x5mm

MINI ST TURNBUCKLE ROD ENDS

MINI ST STEEL SPUR GEAR

MUFFLER-PRO

SPRING FOR PRO MANIFOLD

38408
39008

Set screws 4xBmm

Nylon nut M3

MINI ST CENTER DIFF OUTPUT

CLUTCH NUT

39019

E-clips 2.3 x 0.8TH

MINI ST CENTRE DIFF MOUNT

MINI ST BRAKE DISC

BALL BEARING 5X11mm

BALL BEARING 10X15mm

MINI ST BRAKE CAM SET

SINK ALUM WASHER. 3mm

OPTIONAL PARTS

11281

MINI ST OPTIONAL SHOCK PISTONS

MINI ST ALUM. CENTRE DIFF PLATE

CLUTCH SHOE

11282 B

MINI ST DISH WHEEL SET-BLACK

MINI ST ALUM. CENTRE DIFF CHASSIS PLATE

CLUTCH SPRING

11282 W

MINI ST DISH WHEEL SET-WHITE

MINI ST FUEL TANK POST & FUEL TANK LID PUL

MINI ST FUEL TANK

BALL BEARING 6X13mm

BALL BEARING 5X10mm

11283
11284

MINI ST PIN TREAD TYRE SET

MINI ST CLEAR BODY

MINI ST RECEIVER BOX

FUEL FILTER

224064

BALL BEARING 5X8mm

MINI ST ALUM. RADIO TRAY

SWITCH CAP

88087

SP BRAKE PAD




HO BAO ENTERPRISING CO.,LTD.
www.hobao-racing.com

E-Mail:hobao@hobao.com.tw

Made in Taiwan



